# AMMRC TR 67-02

D659003

RIALS

SEARCH

81

ΑD

AMMRC TR 67-02

# TNFLUENCE OF TEMPERING, PRESTRAINING, AND RETEMPERING ON THE STRENGTH AND TOUGHNESS OF HIGH-STRENGTH 4340 STEEL

**TECHNICAL REPORT** 

EUGENE DICESARE

hy



AUGUST 1987

Distribution of this document is unlimited

## ARMY MATERIALS AND MECHANICS RESEARCH CENTER WATERTOWN, MASSACHUSETTS 02172



-

Mention of any trade names or manufacturers in this report shall not be construed as advertising nor as an official indorsement or approval of such products or companies by the United States Government. 1

The findings in this report are not to be construed as an official Department of the Army position, unless so designated by other authorized documents.

### DISPOSITION INSTRUCTIONS

Destroy this report when it is so longer needed. Do not return it to the originator.

## INFLUENCE OF TEMPERING, PRESTRAINING, AND RETEMPERING ON THE STRENGTH AND TOUGHNESS OF HIGH-STRENGTH 4340 STEEL

------

Technical Report AMMRC TR 67-02

by Eugene DiCesare

August 1967

D/A Project 1C024401A110 AMCMS Code 5025.11.842 Materials for Army Weapons and Combat Mobility Subtask 35831

Distribution of this document is unlimited

ARMY MATERIALS AND MECHANICS RESEARCH CENTER WATERTOWN, MASSACHUSETTS 02172

#### ARMY MATERIALS AND MECHANICS RESEARCH CENTER

#### INFLUENCE OF TEMPERING, PRESTRAINING, AND RETEMPERING ON THE STRENGTH AND TOUGHNESS OF HIGH-STRENGTH 4340 STEEL

#### ABSTRACT

The influence of tempering, prestraining, and retempering on the strength and toughness of martensitic and bainitic 4340 steel rods was investigated. The initial heat treatment consisted of a quench and temper to obtain martensite in one group and formation of bainite at 575 F followed by tempering in the second group. Reductions of area of 4 to percent were effected by cold drawing through a die with and without backpull, followed by a retempering treatment. Ultimate tensile strengths approaching 385,000 psi for the martensitic structure and 283,000 psi for the bainitic structure resulted with yield-tensile strength ratios approaching unity. Notch tensile strength of the bainite was superior to that of martensite at comparable strength levels. The prestraining also caused a yield point drop and/or serrations in the flow curves. This was influenced by specimen test temperature and strain rate, tempering temperature, and retempering temperature.

## CONTENTS

1

 $1 \geq k_{\rm e} \leq k_{\rm e} \leq k_{\rm e}$ 

Pa	age
ABSTRACT	
INTRODUCTION	1
MATERIAL AND PROCEDURE	3
ENGINEERING TENSILE PROPERTIES	
Effect of Heat Treatment	5
Effect of Prestraining and Retempering	5
TRUE STRESS-TRUE STRAIN PROPERTIES	
Effect of Heat Treatment	8
Effect of Prestraining and Retempering	10
NOTCH TENSILE PROPERTIES	
Effect of Heat Treatment	11
Effect of Prestraining and Retempering	13
DISCUSSION	15
CONCLUSIONS	17
APPENDIX	
Table I	18
Table II	20
LITERATURE CITED	2 1

Supply of

#### INTRODUCTION

The problem of improving the strength level of alloy steels while maintaining an acceptable level of toughness has been of prime concern in recent years. Several general areas have been investigated including development of new alloys, heat treatment, processing techniques, and combinations of these. The new alloys have resulted in development of the maraging steels,<sup>1</sup> while the heat treatment and processing techniques have received attention through the development of thermomechanical treatments.<sup>2</sup> Thermomechanical treatments result in the greatest strength increases, and for some "meatments, such as deformation of austenite prior to transformation to martensite, also result in improved toughness. Primary interest has been in martensitic microstructures althougn the bainitic structure is receiving increasingly more attention.

The mechanism by which steel is strengthened, in addition to the primary strain hardening on prestraining and retempering, has been the subject of several investigations. The most recent studies have resulted in the development of tentative theories. While differing somewhat in the mechanics of the strengthening process, there is general agreement in the theory that carbides and/or carbon play a major role, the strengthening being due to some type of interaction with the dislocations caused by heat treatment and/or straining. It has been suggested that vacancies created by deformation are a more likely site for the interaction with the carbon atoms.<sup>3</sup>

Stephenson and Cohen<sup>4</sup> attained a maximum tensile strength of approximately 340,000 psi in 4340 tempered martensite (400 F) by prestraining tension test specimens approximately 3 percent, and retempering at 400 F. Stable elongation was zero. They also noted a yield point phenomenon in the form of necking and a yield point drop immediately following maximum load.

This yield point phenomenon was also noted by Breyer and Polakowski<sup>5</sup> in 4340 martensite prestrained by drawing through a die. It was shown to be present for reduction  $\sim$  f 3.09 to 8.92 percent, tempers up to 500 F, and retempers up to 300 F. The maximum tensile and yield strengths obtained were 396,000 and 387,000 psi, respectively.

Several investigations have been conducted in which the mechanical properties of the martensitic and bainitic microstructures have been compared. Kalish, Kulin, and Cohen<sup>6</sup> investigated the effect of applying a prestrain and retemper treatment to martensitic and bainitic 4350 steel. Deformations of up to 50 percent by rolling were conducted on the specimens before and after transformation, followed by a retempering treatment. It was found that the strengthening obtained by straining both prior to and after transformation to martensite was additive, resulting in a maximum yield strength of approximately 330,000 psi. For the bainite, the amount of strengthening due to straining prior to transformation was negligible, the only strengthening being that due to deformation after transformation. A maximum yield strength of approximately 300,000 psi resulted. A refrigeration treatment following the quench, prior to tempering, was found to improve the properties by reducing the amount of retained austenite.

1

Hartbower and Orner<sup>7</sup> found that for a 200,000-psi yield strength, the toughness of bainite is comparable to that of martensite when tested at room temperature but that martensite is tougher at lower temperatures.

Banerice and Hauser<sup>8</sup> observed that 4340 tempered martensite is tougher than tempered lower bainite at comparable strength levels.

A study of 4350, 4360, and 4320 low-alloy steels by Simcoe and Shehan<sup>9</sup> led to the conclusion that the minimum carbon content required to form highstrength bainite was 0.55 percent. Fracture toughness of bainite formed 25 F or more above the M<sub>S</sub> is equal to or slightly better than that of martensite, while bainite formed at lower temperatures was found to have slightly lower toughness than martensite, at comparable strength levels.

Although the prestrain and retemper thermomechanical treatment for obtaining ultrahigh-strength levels has been applied by several researchers, the process has received minimal attention in several areas:

1. The effect of the tempering temperature, in the low temperature range of room temperature to approximately 600 F, on the notch tensile strength and true stress-true strain properties of prestrained and retempered martensite.

2. Evaluation, for the bainite microstructure, of the comparative engineering and true stress-true strain mechanical properties and notch tensile properties, resulting from the prestrain and retemper cycle.

3. The effect of straining by drawing through a die. The stress system differs from that imposed by the widely used rolling process and would be expected to affect some mechanical properties.

The objective of this work was to obtain experimental data in these areas to further understand the prestrain and retemper process. Steel rods of the 4340 alloy were drawn (with and without a back-pull) through a die to impart a 4 to 5 percent reduction of area after formation of either tempered martensite (room temperature to 600 F) or bainite formed at 575 F and tempered at room temperature, 400 F, and 700 F. This prestraining was followed by a retempering treatment (room temperature to 700 F for the martensite and room temperature to 750 F for the bainite). The smooth, true stress-true strain, and notch tensile properties of the martensitic and bainitic rods have been correlated with the tempering, prestraining, and retempering temperatures. A limited examination was also conducted to determine the effect of test temperature and strain rate on the yield point phenomenon which was observed in this and previow av referenced papers.

The importance of the tempering and retempering treatments and the contrast in behavior of the martensitic and bainitic structures were emphasized by the broad range of properties resulting in the former as compared to the minimal changes in the mechanical properties of the latter. This would be expected in view of the higher temperature of bainite formation (575 F). The

the stress-true strain tests, however, emphasize the pasic similarities between the behavior of the martensitic and bainitic microstructures as the conditions for which a yield point phenomenon and serrated flow are developed and are comparable. This may indicate similar strengthening mechanisms, in the prestrain and retemper process, for both the martensitic and bainitic microstructures.

While the properties of the martensite which may be compared follow the same general trends as those reported by others, the magnitudes differ. The results also show the notch strength of the bainite to be superior to martensite at comparable strength levels as contrasted to the marginal toughness differences reported by others. The application of a back-pu'l during the prestrain was expected to affect the properties by reducing the redundant work and friction, thus more nearly approaching the stress conditions present in a tension test prior to the onset of necking. Although the results are inconclusive, generally higher strength levels were observed for rods prestrained using a back-pull. The data are presented; however, the effect of back-pull is not discussed in view of the minimal trends which were noted.

The report is presented under three headings: Engineering Tensile Properties, True Stress-True Strain Properties, and Notch Tensile Properties. Each section is devoted to a comparison of the effect of tempering, prestraining, and retempering on these properties for both the martensitic and the bainitic microstructures.

#### MATERIAL AND PROCEDURE

Coid-drawn annealed 4340 steel rod, 1/2-inch o.d. was used. This was from a single heat of aircraft-quality steel with the following chemical analysis: 0.395 C, 0.71 M<sub>n</sub>, 0.31 Si, 1.76 Ni, 0.79 Cr, 0.22 Mo, 0.012 P, 0.008 S, and 0.012 N.

The rods were swaged to the diameter required to permit the desired reductions when drawn through a die with a 0.4096-inch-diameter opening. Heat treatment was as follows to obtain either a martensitic or a bainitic microstructure:

> Martensite - Normalize 1650 F, 1 hour, air cool Austenitize 1550 F, 1 hour, oil quench Liquid nitrogen, 10 minutes Temper (RT, 200, 300, 400, 500, 600 F), 1 hour
> Bainite - Normalize 1650 F, 1 hour, air cool Austenitize 1550 F, 1 hour Quench into salt at 575 F, hold 1 hour Quench into brine at room temperature Liquid nitrogen, 10 minutes Temper (PT, 200, 400, 700 F), 1 hour

They were then cleaned by shot blasting, and lubricated with drawing oil.

The rods tempered at 300 F and above were phosphatized prior to lubricating. The rods were then drawn through a die on the rod and wire drawing machine.<sup>10</sup> The die contour was changed to introduce a l percent reduction in the bearing area following the primary reduction. This was done to impart a compressive stress to the surface and minimize the problem of cracking due to the tensile stresses resulting from the standard die contour.

The drawn rods were cut into appropriate lengths for smooth and notch tensile blanks and retempered at the various temperatures. The tensile blanks were then machined to the dimensions shown in Figure 1. The notch radii of the notched tension specimens were machined to 0.0008 inch or less,



a. Threaded True Stress-True Strain Tensile Specimen



Notch Redius to be 0.0003 to 0.0007 b. Notch Tensile Specimen

19-066-1477 AMC-66

Figure 1 TEST SPECIMENS

mostly 0.0005 to 0.0008 inch. A special ASTI Committee<sup>11</sup> indicates that the notch test is not sensitive to tougnness variations when the notch strength ratio equals or exceeds approximately  $2 - d^2/D^2$  for low-allow heat-treated steels where D is the major diameter and d is the diameter at the notch root. This ratio (1.5 for these specimens) was not equalled or exceeded in any of the tests.

The smooth bars were tested at a strain rate of  $0.01 \text{ min}^{-1}$  using an extensioneter to obtain the 0.2 percent yield strength. The extensioneter was then removed, while loading continued, and the true stress-true strain device<sup>12</sup> started to monitor continuously the minimum diameter of the tension bar and the corresponding load. These values were recorded on an oscillograph recorder and used to calculate the true stress and true strain. A special alignment fixture was used in testing the notched specimens. The complete processing and mechanical property data are presented in Tables I and II in the Appendix.

#### ENGINEERING TENSILE PROPERTIES

#### Effect of Heat Treatment

#### Martensite

The variation in tensile and yield strengths and reduction of area with tempering temperature is shown in Figure 2. The tensile strength decreases continuously with increasing tempering temperature; however, the yield strength goes through a maximum at about 400 F. As a result, the spread of 130,000 psi between yield and tensile strengths for an untempered structure, room temperature, decreases to a minimal 10,000 psi spread for tempers above 800 F. The reduction of area is not affected on tempering between 400 F and 1000 F. There is a decrease in reduction of area on tempering below 400 F and an increase on tempering at 1150 F.

These trends are normal for the heat-treated (quench and temper) condition.

Bainite

Behavior of the bainitic material on tempering is quite different as shown also in Figure 2. Due to the high temperature of bainite formation, 575 F, a tempering effect is found only for the 700 F temper, i.e., a slight drop in tensile strength and a slight increase in yield strength. The reduction of area is not affected.

#### Effect of Prostraining and Retembering

Martensite.

Figure 3 shows the tensile properties and Figure 4 the change in tensile properties resulting from the prestrain and retember processing. The data



Figure 2. TEMPERED TENSILE PROPERTIES 19-066-1478/AMC-66

for the 800, 1000, and 1150 F tempering remperatures are taken from previous work  $^{10}$  in which a 10 percent reduction was made, as compared to the present 4 to 5 percent reduction. The magnitude of these data is slightly higher than would be expected for a 4 to 5 percent reduction. In Figure 4, the base or zero point refers to the as-heat-treated condition.

The tensile strength of the martensite is raised by prestraining, the maximum increase (approximately 30,000 psi) occurring for the rods initially tempered between room temperature and 400 F. The yield strength is also increased on prestraining, the maximum increase being approximately 150,000 psi for rods initially tempered at room temperature. This decreases to approximately 10,000 psi for the rods initially tempered at 800 F and higher.

Retempering the prestrained rods at 200 F has a negligible effect on the tensile and yield strengths. The effect of retempering at 400 F is dependent upon the initial tempering temperature. For initial tempering temperatures below 500 F, there is an essentially constant decrease in both the yield and tarsile strengths compared to the as-prestrained values. For higher temper-ing temperatures, a constant increase instead of a decrease is found on retempering at 400 F.

Similarly, the effect of retempering at 700 F is depende ' upon the tempering temperature, resulting in a decrease in the tensile and yield strengths, compared to the prestrained values, over the range of tempering

temperatures evaluated (up to 600 F). For tempering temperatures above 700 F an increase would be expected on retempering at 700 F. This is indicated by the projected intersection of the 700 F retempering temperature curve with the as-prestrained curve at approximately 700 F tempering temperature in Figures 3 and 4.

Generally, by retempering at a temperature which is equal to or higher than the initial tempering temperature, the tensile and vield strengths of the prestrained rods are decreased. On retempering at lower temperatures than the initial tempering temperatures, these values are increased.

Figure 5 shows the ultimate tensile strengths of the prestrained rods as a function of the tempering and retempering temperatures. These are compared to the data obtained by Stephenson and Cohen<sup>4</sup> and Breyer and Polakowski.<sup>5</sup> The tensile strengths agree with the results of Breyer and Polakowski, but are higher than those of Stephenson and Cohen. The refrigeration treatment used in this investigation to minimize the amount of retained austenite may account for the difference. Retained austenite was found to be less than 1 percent by X-ray analysis in both the martensitic and bainitic materials. This may also be due to the difference in stresses resulting from straining a tensile bar compared to those obtained by drawing through a die.

#### Bainite

The tensile properties and the changes in tensile properties resulting from the prestrain and retemper of the bainitic rods are also presented in Figures 3 and 4. An increase in the tensile and yield strengths is noted on prestraining, the magnitude increasing with decreasing initial tempering temperature.







7

- WERENEL BOOKERSHERE



19-066-1472/AMC-66

Retempering at 200 and 400 F increased by a constant amount the tensile and yield strengths of the prestrained rods which were initially tempered at 400 and 700 F. Those tempered at room temperature were not affected by the retemper. The 750 F retemper resulted in an appreciable decrease in the tensile and yield strengths compared to the prestrained values. This decrease on retempering at 750 F also resulted in lower tensile strengths and higher yield strengths compared to the values for the as-tempered condition.

The decrease in reduction of area does not exceed 10 percent on prestraining and retempering. In view of the high initial reduction of area, this is a minimal loss.

#### TRUE STRESS-TRUE STRAIN PROPERTIES

#### Effect of Heat Treatment

Martonsite

r tensile specimens tempered at room True stress-true strain curves temperature, prestrained, and retempered are presented in Figure 6 as typical





19-066-1471/AMC-66

flow curves obtained for the martensitic and bainitic microstructures. The 0.2 percent yield strength, obtained with an extensometer, and the maximum load are also shown for each curve.

The curve for tempered martensite is smooth with no indication of a yield point drop; however, several curves for martensite tempered at higher temperatures (not shown) appear to have one or more short flat areas similar to those shown for the tempered bainite. These indicate a change in the rate of necking in the tensile specimen.

#### Bainite

The true stress-true rain curve for tempered bainite in Figure 6 shows that the necking beyond maximum load does not proceed at a uniform rate. This was also noted in other curves for tempered bainite. The true strain to fracture is generally greater than for the mart#nsitic specimens.

The test temperature was found to have an interesting effect on the flow curves for tempered bainite as shown in Figure 7. A smooth curve resulted at



Figure 7. EFFECT OF TESTING TEMPERA-TURE ON THE FLOW CURVE OF TEMPERED BAINITE

19-064-1473/AMC-66

room temperature; however, testing at 200 F resulted in a small serration at a true strain of 0.073 followed by a second smoother serration at a true strain of 0.193, which was immediately followed by three sharp serrations increasing in magnitude to failure.

Effect of Prestraining and Retempering

Martensite

The most apparent effect of prestraining and retempering is the introduction of discontinuous yielding beyond the 0.2 percent yield, Figure 6. The first servation is the result of an instantaneous load drop and neck formation. The second and subsequent servations are caused by further necking at the same location, but these do not occur as rapidly as the first nor are they of the same magnitude. The rate and magnitude of the effect is dependent upon the tempering and retempering temperatures, decreasing with increasing temperature.

The shape of the true stress-true strain curve is also dependent upon

strain rate. Strain rates of 0.1, 0.01 (standard), and 0.005 min<sup>-1</sup> were examined, as well as interrupted loading. The curves are shown in Figure 8 where for each strain rate only the initial load drop and neck formation are instantaneous. Further strain in the neck of the specimen and changes in the load continue at a slower rate. By releasing the load to zero after each drop, a series of serrations was produced, Figure 8d. A similar series of serrations could be initiated by holding the load constant for a limited time after each load drop, followed by an increase in the load. Figures 8c and 9e. The strain rate results indicate that a series of serrations may be expected to occur on continuous loading at a strain rate below 0.005 min<sup>-1</sup>. Creep tests would be required to determine this strain rate.

Bainite

The true stress-true strain curves for these specimens are characterized by an initial yield point drop (Figure 6). The magnitude of the effect decreases with increasing retempering temperature.

The effects of interrupted loading and of test temperature on the flow curvus were observed in the bainitic material. The test temperature effects seen in Figure 9 indicate that temperature is 1 important factor in the development of servations. At room temperature and -105 F (Figures 9a and b) only a yield point drop, or one servation, is noted; however, at 200 F (Figure 9d) servations are initiated at the maximum load and are continuous, increasing in magnitude with strain. Interrupted loading at 200 F (Figure 9c) increased the magnitude of the servations compared to those obtained on continuous loading at 200 F.

The slopes of the flow curves vary with test temperatures, the lowest being for -105 F and the highest for room temperature testing. Also, the magnitude the yield stress may be raised by decreasing the test temperature or by interrupted loading. This may be observed by comparing the maximum load on testing at -105 F. The effect of interrupted loading, prior to the initial yield point drop, is apparent when the curves of Figures 9a and 9e are compared. The latter curve, obtained by discontinuous loading, exhibits an 11,000 psi increase in maximum load. Further discontinuous loading resulted in a



Figure 8. EFFECT OF STRAIN RATE ON THE FLOW CURVES OF PRESTRAINED RETEMPERED MARTENSITE AT K. YOM TEMPERATURE 19-066-1476/ AMC-66

serrated stress-strain curve similar to that obtained on testing the martensitic microstructure under comparable conditions.

An important difference between the servations obtained with the tempered bainite and those obtained with the prestrained and retempered bainite at a test temperature of 200 F is the strain at which the servations were initiated. In the former the servations started at a true strain of approximately 0.200, well beyond the strain of 0.0523 at which maximum load was observed. In the latter, the servations were initiated at maximum load and continued to failure.

#### NOTCH TENSILE PROPERTIES

#### Effect of Heat Treatment

Martensite

مرجعاتهم والمناري المال لينار

The notch tensile strength of the tempered martensite is shown in Figures 2 and 10 to be dependent upon the tempering temperature. From a low



Figure 9. EFFECT OF TESTING TEMPERATURE AND INTERRUPTED LOADING ON THE FLOW CURVE OF PRESTRAINED AND RETEMPERED BAINITE 19-066-1459 AMC-66

notch tensile strength for the martensite tempered at room temperature, there is a linear increase to a maximum at 600 F, followed by a decrease at higher tempering temperatures. The N.T.S./Y.S. ratio equals 1 at approximately 350 F. The role of sharper notches (fatigue crack) would be to effect a more severe test, resulting in a sharper transition, and raising the temperature at which the ratio of N.T.S. to Y.S. equals 1. This is shown by the curve of notch tensile strength in Figure 2 as taken from Reference 13.

With reference to strength levels, Figure 2 and the data of Table I show that the notch tensile strength increases with increasing yield strength (lower tempering temperatures) to a maximum at a yield strength of approximately 225,000 psi. Tempering at lower tempering temperatures results in a minimal increase in yield strength but a rapid drop in the magnitude of the notch tensile strength.

Baini+e

In contrast to the martensite, Figure 2 shows that the notch strength of the bainite decreases only a small amount with increasing tempering temperature. The N.T.S./Y.S. ratio is greater than 1 for al' tempering temperatures.





19-066-1479 AMC-56

The variation in either notch tensile or yield strength is small for the range of tempering temperatures employed due to the high bainite formation temperature of 575 F.

#### Effect of Prestraining and Retempering

#### Martensite

en andere enderer

Prestraining the rods resulted in generally lower notch strengths (Figure 10) compared to the values for the tempered condition. Only the rods tempered at 1000 and 1150 F show any improvement in notch strength

The effect of retempering on the notch strength is primarily dependent upon the tempering temperature. Retempering at 400 to 700 F is most beneficial to the rods initially tempered at the low temperatures. The notch strength was appreciably improved as compared to the tempered and the prestrained condition, particularly for the 700 F retempering treatment. The range of notch tensile strength is comparable to that observed for the tempered martensite; however, the yield strength is appreciably higher for the

prestrained and retempered specimens, 250,000 psi versus 210,000 psi for the tempered martensite.

Another interesting feature of the curves in Figure 10 is the peak in notch strength for the prestrained and retempered martensite which was initially tempered at 400 F. This is followed by lower notch tensile strengths for the martensite which was initially tempered at 500 F, and may be indicative of the 500 F embrittlement.

The relationship between notch tensile strength and yield strength is shown in Figure 11. The exact magnitudes are a function of the tempering and





19-066-1481 AMC-06

retempering temperatures. Here it is apparent that the N.T.S/Y.S ratio increases with tempering and retempering temperatures which also result in lower yield strength.

Bairite

14

The effect of prestraining and retempering on the notch tensile strength of the bainite is shown in Figure 10. Although some loss in notch tensile strength is indicated for the bainite which was prestrained and retempered, particularly at room temperature and 200 F, the N.T.S./Y.S. ratio remained greater than 1. This indicates that good toughness was retained at the highest yield strength levels of 275,000 to 280,000 psi, as shown in Figure 12.



Further cold working of the bainite should permit higher yield strength with good toughness.

#### DISCUSSION

Strength changes from the as-quenched martensite and bainite were derived in increments from three sources as follows: (1) tempering, (2) prestraining, and (3) retempering. The first, tempering, results in quite different ultimate tensile strength behaviors of the martensite and the bainite. The tensile strength of the martensite undergoes a rapid increase with decreasing tempering temperature while the effect of tempering on the tensile strength of the bainite is negligible. The yield strength for both microstructures remained comparatively constant. Also the maximum tensile strength of tempered partensite was appreciably higher than that of tempered bainite.

The effect of the second increment, prestraining, was basically the same for both microstructures. The tensile strength was increased together with the yield strength, due primarily to strain hardening; however, the rate of

. . . . . . .

15

1.11

increase was greater for the yield strength than for the tensile strength, resulting in a yield-tensile strength ratio approaching unity. A greater increase in both the yield and tensile strengths was apparent for the martensite and bainite initially tempered at the lower temperatures.

The third increment, retempering, generally lowered the yield and tensile streng hs of the prestrained martensite and bainite when the retempering temperature was above the tempering temperature. A constant increase was noted on retempering at temperatures below the tempering temperature.

To summarize, the effect of prestraining tempered rods is to increase the strength level of both the martensite and the bainite, the effects on the martensite being greater in magnitude and more dependent upon the tempering temperatures. The role of retempering is dependent upon the tempering temperature.

Theories have been developed which attribute a portion of the strengthening on prestraining and retempering to an interaction between corbon and/or carbides and dislocations and/or vacancies, as noted in the Introduction. This type of mechanism has also been used to explain the appearance of an initial servation or sharp yield point drop in the true stress-true scrain and load elongation curves.

This yield phenomenon was found in room temperature tensile tests of both the martensitic and the bainitic materials tested after prestraining. It has also been noted by others for H11 steel<sup>14</sup> and 4340 steel<sup>3</sup> processed under comparable conditions. The initial serration may be expanded into a series of serrations continuing to fracture by (1) interrupted loading (or a sufficiently slow strain rate) and (2) testing at 212 F (and probably a limited range of elevated temperatures). Specimens of the bainitic material in the tempered condition exhibit no serration or yield point in room temperature tests. This material developed serrations on testing at 212 F, suggesting a strain aging type of mechanism.

The servations observed for both martensite and the bainite differ from chose normally observed on strain aging as they were initiated at maximum load in the prestrained material and at an appreciable strain increment following maximum load in the tempered material. Also, in each material necking was initiated and continued to failure at one location.

The above suggests a dislocation-locking type of mechanism which is time-, strain-, and temperature-dependent. The increased dislocation density due to a room temperature prestrain appears to have two primary effects: (1) raise the flow stress curve and (2) cause the first servation to be initiated at a lower strain compared to the tempered material.

The notch tensile properties associated with the strengthening are noteworthy for two principal reasons. First is the insignificant loss in the notch tensile strength of the bainite on prestraining and retempering. The resulting notch tensil strength ratio greater than 1 and notch strengths

and the second of the second of the second second

over 300,000 psi indicate the bainite is appreciably tougher than the martensite at a comparable strength wel. The toughness of martensite and bainite nas been reported in several investigations. 6-9, 15, 16 The results are contradictory, indicating that for some processing and test conditions martensite is tougher than bainite and, for other conditions, that bainite is tougher. The differences are probably due to variations in the microstructures of the bainite caused by different temperatures of the bainite formation and the presence of retained austenite.

The second observation of interest is the significant decrease in notch strength on prestraining the martensite initially tempered at 500 F, indicative of a very narrow 500 F comper embrittlement range due to prestraining.

#### CONCLUSIONS

1. The effects of three processing variables on the mechanical properties of martensite and bainite have been observed: (a) tempering, (b) prestraining, and (c) retempering.

The first, tempering, was most effective in decreasing the ultimate tensile strength. The yield strength was most responsive to prestraining. The retempering effect was dependent primarily upon the initial tempering temperature. The highest tensile and yield stre\_\_\_\_s were obtained with the prestrained and retempered martonsite.

2. Flow curves of the tempered materials were altered by prestraining, retempering, and tension specimen test temperature and strain race. This was shown by changes in the magnitude of the flow stress and by introduction of a yield point drop or an initial serration. The magnitude r d number of serrations were also dependent upon these variables.

3. The notch strength of bainite was superior to that of martensite at comparable strength levels.

4. Evidence of temper embrittlement was observed in the prestrained and retempered martensite which was initially tempered at 500 F.

5. The effect of prestraining with a back-pull on the mechanical properties is minimal.

17

War - What will a she for the state of the

Ĵ.

## APPENDIX

		·				······		
Temper (deg F)	Prestrain (%)	Retemper (deg F)	Yield S (k) 0.1%	trength i) 0.2%	Tensile Strength (ksi)	Reduction of Area (%)	Yield Strength Tensile Strength	Notch Tensile Strength (kai)
R.T.	0 3.96	B.T. 200 400 700	214.0 290.4 184.0 356.7 360.2 345.0 252 5	234.0 220.4 378.8 363.4 348.0 253.0	346.7 342.0 384.8 364.4 348.0	17.2 20.5 11.8 29.6 32.6	0.636 0.596 0.984 0.998 1.0 0.935	177.7 171.5 203.0
R.T.	0	B.T.	241.0	250.0	320.0	30.8	0.781	170.7
В.Р.* - 14.500 15	4.6	R.T. 200 400 700	190.9 344.0 364.0 360.7 255.5	214.4 362.5 375.0 362.7 258.5	348.7 374.0 379.5 362.7 260.5	14.7 21.8 22.6 24.1 35.4	0.902 0.97 0.963 1.0 0.992	- 144.3 173.8 192.9 265.8
200	0	R.T.	212.5	234.0	236.0	22.9	0.992	201.3
	3.75	R.T. 200 400 700 R.T.	355.5 368.7 348.7 248.5 328.0	356.0 368.7 350.7 250.5 363.0	356.0 370.7 350.7 255.5 373.0	30.8 31.4 30.8 41.0 .5 4	0.995 1.0 0.982	144.1 177.0 212.5 270.6
200 B P =	0	R.T.	226.5	268.5	330.7	30.8	0.721	179.1
14,500 15	4.4	R.T. 200 4GJ 700 R.T. 200	372.7 367.7 352.7 251.5	376.8 374.7 354.7 253.5	377.8 376.9 354.7 256.5	24.7 18.4 28.1 36.6	0.998 0.995 1.0 0.997	165.6 155.8 190.2 257.1 169.3 152.1
300	0 3.96	R.T. R.T. 200 400 700	213.4 342.7 339.7 334.7 251.0	233.0 353.7 351.7 338.7 252.0	333.7 358.2 358.7 338.7 256.5	28.1 30.2 26.0 28.8 53.5	0.699 0.907 0.98 1.0 0.982	216.4 190.9 210.4 264.2
300	0	R.T.	209.4	226.5	326.7	28.1	0.693	303.4
14,500 .0	4.40	R.T. 200 400 700	328.7 351.7 346.7 245.5	348.7 356.7 348.7 248.5	338.7 362.2 348.7 254.5	26.8 26.0 27.4 37.8	0.972 0.925 1.00 0.976	176.9 169.0 202.4 280.6
400	0 3.97	R.T. R.T. 200 400 700	220.4 334.7 334.7 325.7 248.5	235.5 339.7 341.7 330.7 250.5	312.6 346.7 344.7 331.7 254.5	39.2 35.0 33.4 35.4 39.4	0.752 0.960 0.J9 0.998 0.998 0.985	253.5 231.8 227.6 247.5 289.9
400 BP =	0	R.T.	223.5	242.0	304.7	38.6	0.794	257.8
14.200 15	4.47	R,T. 200 400 700	345.0 344.0 335.0 254.0	348.0 348.0 337.0 256.0	348.0 350.0 344.0 261.0	35.4 29.4 34.0 39.8	1.0 0.995 0.98 0.981	231.1 241.3 207.7 279.4
500	0 4.40	R.T. R.T.	222. <b>4</b> 293.6	234.5 306.6	28 <b>4.6</b> 314.6	41.0 39.2	0.624 0.974	261.9 216.2 206.7
		400 700 200	297.6 246.5	304.6 249.0	306.6 250.5	37.2 39.3	0.993 0.993	214.1 214.7 200.3
500 B.P. *	0	H.T.	224.9	238.5	282 6	37.8	0.845	199.8
14,300 1Б 	4.75	R.T 200 400 700	271.5 274.5 304.1 250.0	292.6 292.0 309.1 251.5	300.6 303.6 309.1 254.5	42.4 36.0 37.8 38.6	0.973 0.965 0.987	189.9 176.6 184.3 239.3

## Table I. TENSILE PROPERTIES OF MARTENSITE

Temper (deg F)	Prestrain (%)	Retemper (deg F)	Yield S (k 0.1%	trength i) 0.2%	Tensil» Strength (ksi)	Reduction of Area (%)	Yield Strength Tensile Strength	Notch Tensile Strongth (ksi)
600	C 4.4	R.T. H.T. 400 600 700 200	225.5 252.5 278.8 261.5 243.0	226.0 265.5 284.6 265.0 246.0	258,5 277.6 287.6 270.0 249.0	42.4 42.4 41.0 41.0 42.6	0.874 0.957 0.99 0.931 0.988	290.2 232.3 221.9 252.6 276.7 217.4
600 B.P. = 14.300 lb	0 5.11	R.T. 400 600 700 200	224.0 259.0 290.0 268.0 246.0	226.0 269.0 293.0 270.0 248.0	260.0 272.0 294.0 272.6 249.0	42.4 38.6 37.2 39.2 41.0	0.87 0.99 0.996 0.993 0.993 0.995	297.1 255.6 245.9 253.1 290.4 242.9
800	0 10 10	R.T. R.T. 400		195.4 198.4 217.4	206.4 218.4 228.5	41.6 41.0 37.2	0.945 0.908 0.950	279.5 249.5
800 B.P. = 14,800 1b	10 10	R.T. 400	-	212.4 227.5	215.4 234.5	39.2 35.4	U.970 0.968	259.6 227.1
1900	0 10 70	R.T. R.T. 400	-	176.4 186.4 186.4	187.9 196.4 197.9	42.8 44.0 38.6	0.940 9.948 0.942	271.0 274.0 274.0
1000 B.P. 16,650 15	10 10	R.T. 400	-	195.4 207.4	199.4 212.9	42.8 39.8	0.980 0.973	284.0 280.0
1,150	0 10 10	R.T. R.T. 400	•	143.8 162.3 170.8	155.8 166.3 177.4	53.6 50.8 45,8	0.923 0.975 0.962	230.2 249.0 262.0
1 150 B.P. = 14,350 1b	10 10	R.T. 400	-	165.8 174.3	168.3 177.4	43.4 47.4	0.985 0.983	252.0 270.0

Table 1. TENSILE PROPERTIES OF MARTENSITE (continued)

\*Back Pull

Temper (deg F)	Prestrain (X)	Ratemper (deg F)	Yield S	trength si) 0.2%	Tensile Strength (ksi)	Reduction of Area (%)	Yield Strength Tensile Strength	Notch Tensile Strength (ksi)
R.T.	0 4.46	R.T. P.T. 200 400 750	183.4 279.6 264.5 259.5 229.0	198.4 282.6 273.4 278.6 230.5	240.5 283.1 275.6 280.6 230.5	56.8 45.2 51.5 50.4 52.6	0.825 0.999 0.992 0.996 1.0	332.6 315.5 311.3 331.0 327.7
R.T. B.P.* * 14.200 lb	0 4.9	R.T. 200 400 750	191.0 280.0 281.0 279.5 228.0	200.0 282.0 282.5 280.0 228.0	245.0 282.0 282.5 280.0 228.0	54.3 43.2 47.4 48.6 52.0	0.815 1.0 1.0 1.0 1.0	337.2 330.3 333.9 317.6 325.5
400	0 4.33	R.T. R.T. 200 400 750	186.0 248.0 275.5 272.0 228.0	195.0 259.0 277.0 277.0 229.0	242.0 265.0 278.0 278.0 229.0	54.8 53.6 51.5 49.8 52.0	0.806 0.978 0.995 0.995 1.0	326.8 308.2 295.3 321.7 323.9
400 B.P. = 14,300 lb	0 4.9	R.T. 200 400 750	187.0 258.0 280.0 279.0 223.0	198.0 \$\$6.5 282.0 282.5 224.5	244.0 268.0 282.0 282.5 224.5	56.2 53.6 50.4 45.2 50.4	0.611 0.995 1.0 1.0 1.0	331.6 324.3 326.5 333.8 326.8
700	G 4.47	R.T. R.T. 400 700 750	206.5 226.0 250.5 232.5 226.0	212.5 237.0 254.0 234.0 227.0	237.5 243.0 255.0 234.0 227.0	53.6 54.1 52.0 49.8 52.0	0.896 0.975 0.996 1.0 1.0	317.4 315.0 307.9 326.5† 319.0
700 B.P. = 14,200 lb	0 5.04	R.T. R.T. 400 700 750	198.0 238.0 261.0 242.0 232.0	204.0 243.0 243.0 232.0	229.5 249.0 264.0 243.0 232.0	54.8 53.6 48.0 49.8 52.0	0.89 0.988 1.0 1.0 1.0	322.2 326.0 302.6 326.7 323.0

the all simple for a sign of the start the start

## Table II. TENSILE PROPERTIES OF BAINITE

\*Back Pull

#Loaded to 15,850 lb; fixture broke. Specimen broke at 16,100 lb. on re-test.

#### LITERATURE CITED

- 1. New Construction Steel is Strong, Ductile, Weldable Materials in Design Engineering, v. 43, no. 5, May 1961, p. 183.
- RADCLIFFE, S. V., and KULA, E. B. Deformation, Transformation, and Strength - Fundamentals of Deformation Processing. Proceedings of the 9th Sagamore Army Materials Research Conference, Syracuse University Press, Syracuse, New York, 1964, 321.
- COHEN, M., et al. Strengthening Mechanisms in Steel. Massachusetts Institute of Technology, Contract AF 33(657)-8285, ML TDR 64-122, August 1964.
- 4. STEPHENSON, E. T., and COHEN, M. The Effect of Prestraining and Retempering on AISI Type 4340. Transactions, ASM, v. 54, 1961, p. 72.
- BREYER, N. N., and POLAKOWSKI, N. H. Cold Drawing of Martensitic Steels to 400,000 psi Tensile Strength. Transactions, ASM, v. 55, 1962, p. 667.
- KALISH, D., KULIN, S. A., and COHEN, M. Thermomechanical Treatments Applied to Ultrahigh-Strength Bainites. Symposium on Steels with Yield Strengths over 200,000 psi, ASTM Special Technical Publication, no. 370, October 1963, p. 172.
- 7. HARTBOWER, C. E., and ORNER, G. M. Metallurgical Variables Affecting Fracture Toughness in High-Strength Sheet Alloys ManLabs, Inc., Contract AF 33(616)-8155, ASD-TDR-62-868, June 1903.
- 8. BANERJEE, B. R., and HAUSER, J. J. Research and Application Engineering to Determine the Effect of Processing Variables on Crack Propagation of High-Strength Steels and Titanium. Crucible Steel Co., Contract AF 33(616)-8156, Interim Report No. ASD-TDR-62-1034, Part 1, April 1963.
- 9. SIMCOE, C. R., and SHEHAN, J. P. Properties of Ultrahigh-Strength Bainitic Structures. Armour Research Foundation, Contract (P) AF 33(657)-8426, Final Report ASD-TDR-63-458, May 1963.
- DiCESARE, E. Mechanical Properties of Cold-Drawn Martensitic SAE 4340 Steel Rod. Army Material and Mechanics Research Center, AMRA TR 64-02, January 1964; also Proceedings, ASTM, v. 63, 1963, p. 517.
- 11. Screening Tests for High-Strength Alloys Using Sharply Notched Cylindrical Specimens. Fourth Report, Special ASTM Committee, Materials Research and Standards, v. 2, no. 3, March 1963, p. 196.
- NUNES, J., and LARSON, F. R. A Methermining the Plastic Flow Properties of Sheet and Round Tensile Speces. B. Army Materials and Mechanics Research Center, WAL TR 111.1/1, March 1961; also Proceedings, ASTM, v. 61, 1961, p. 1349.

- 13. KLIER, E. P. The Effect of a Fatigue Crack on the Notch Strength and Fracture Development in Cylindrical Specimens of Heat-Treated 4710 Steel. Naval Research Luboratory Report NRL-5914, June 1963.
- 14. FOPIANO, P. J., DasGUPTA, S., and KALISH, D. Effect of Mechanical and Thermal Processing on High-Strength Steels. ManLabs, Inc., Contract DA-19-020-ORD-5253, Technical Report WAL TR 320.4/4-3, June 1962.
- 15. BANERJEE, B. R. Embrittlement of High-Strength Tempered Alloy Martensites. Journal of the Iron and Steel Institute, February 1965, p. 166.
- RADCLIFFE, S. V., SCHMATZ, M., ORNER, G., BRUGGEMAN, G. The Flow Tempering of High-Strength Steels. ManLabs, Inc., Contract DA-19-020-ORD-5252, Technical Report WAL TR 320.4/3-1, 1962.

i

## ARMY MATERIALS AND MECHANICS RESEARCH CENTER WATERTOWN, MASSACHUSETTS 02172

## TECHNICAL REPORT DISTRIBUTION

Report No .:	AMMIRC TR 67-02	Title:	Influence of Tempering, Prestraining,
	August 1967		and Retempering on the Strength and
			Toughness of High-Strength 4340 Steel

No. c Copte	of es To
1	Office of the Director, Defense Research and Engineering, The Pentagon, Washington, D. C. 20301
20	Commander, Defense Documentation Center, Cameron Station, Building 5, 5010 Duke Street, Alexandria, Virginia 22314
1	Defense Metals Information Center, Battelle Memorial Institut, Columbus, Ohio 43201
2	Chief of Research and Development, Department of the Army, Washingtor, D. C. 20310 ATTN: Physical and Engineering Sciences Division
1	Commanding Officer, Army Research Office (Durham), Box CM, Duke Station, Durham, North Carolina 27706 ATTN: Information Processing Office
1	Commanding General, U. S. Army Materiel Command, Washington, D. C. 20315 ATTN: AMCRD-L, Light Armor Coordination Office AMCRD-RC-M
1	Commanding General, Deseret Test Center, Fort Douglas, Utah 84113 ATTN: Technical Information Office
2	Commanding General, U. S. Army Electronics Command, Fort Monmouth, New Jersey 07703 ATTN: AMSEL-RD-MAT
1	Commanding General, U. S. Army Missile Command, Redstone Arsenal, Alabama 35809 ATTN: Technical Library
1	Commanding General, U. S. Army Munitions Command, Dover, New Jersey 07801 ATTN: Technical Library

No. of Copies To Commanding General, U. S. Army Satellite Communications Agency, Fort Monmouth, New Jersey 07703 1 ATTN: Technical Document Center Commanding General, U. S. Army Tank-Automotive Center, Warren, Michigan 48090 1 ATTN: SMOTA-RCH.1 2 SMOTA-RTS, Tech Data Coord Br Commanding General, U. S. Armv Weapons Command, Research and Development Directorate, Rock Island, Illinois 61201 1 ATTN: AMSWE-RDR Commanding General, White Sands Missile Range, New Mexico 88002 1 ATTN: STEWS-WS-VT Commanding Officer, Aberdeen Proving Ground, Maryland 21005 1 ATTN: Technical Library, Building 313 Commanding Officer, Edgewood Arsenal, Maryland 21010 1 ATTN: Mr. F. E. Thompson, Dir. of Eng. & Ind. Serv., Chem-Mun Br Commanding Officer, Frankford Arsenal, Bridge and Tacony Streets, Philadelphia, Pennsylvania 19137 1 ATTN: Library Branch C 2500 Commanding Officer, Department of the Army, Ohio River Division Laboratories, Corps of Engineers, 5851 Mariemont Avenue, Cincinnati, Ohio 45227 1 ATTN: ORDLB-TR Commanding Officer, Picatinny Arsenal, Dover, New Jersey 07801 1 ATTN: SMUPA-VA6 Commanding Officer, Redstone Scientific Information Center, U. S. Army Missile Command, Redstone Arbenal, Alabama 35809 ATTN: AMSMI-RBLD, Document Section 4 Commanding Officer, Watervliet Arsenal, Watervliet, New York 12189 1 ATTN: SWEWV-RDT, Technical Information Services Office 1 Commanding Officer, U. S. Army Aviation Materiel Laboratories, Fort Eustis, Virginia 23604 Commanding Officer, U. S. Army Aviation School Library, Fort Rucker, Alabama 36360 ATTN: USAAVNS-PENRI 1

- -----

No. ( Coni(	of To
2	Commanding Officer, USACDC Ordnance Agency, Aberdeen Proving Ground, Maryland 21005 ATTN: Library, Building 305
1	Director, Naval Research Laboratory, Anacostia Station, Washington, D. C. 20390 ATTN: Technical Information Officer
1	Chief, Office of Naval Research, Department of the Navy, Washington, D. C. 20315 ATTN: Code 423
5	Headquarters, Aeronautical Systems Division, Wright-Patterson Air Force Base, Ohio 45433 ATTN: ASRCEE
1	U. S. Atomic Energy Commission, Office of Technical Information Extension, P. O. Box 62, Oak Ridge, Tennessee 37830
1 1 1	National Aeronautics and Space Administration, Washington, D. C. 20546 ATTN: Mr. B. G. Achharmer Mr. G. C. Deutsch Mr. R. V. Rhode
1	National Aeronautics and Space Administration, Marshall Space Flight Center, Huntsville, Alabama 35812 ATTN: R-PGVE-M, Dr. W. R. Lucas M-FGAE-M, Mr. W. A. Wilson, building 4720
5 1 1 1	Commanding General, Army Materials and Mechanics Research Center, Watertown, Massachusetts 02172 ATTN: AMXMR-AT AMXMR-AA AMXMR-RP AMXMR-RX Author
74	TOTAL COPIES DISTRIBUTED

「福島」建造市 してきまたのであったいであったのであった

	T CONTROL DATA	RAD	
(Security classification of title, body of abstract and	indexing annotation must b	e entered when	the overall report to fass fied
ORIGINATING ACTIVITY (Corporate author)		Za MEPO	RT SECURITY CLASSIFICATION
Army Materials and Mechanics Resea	irch Center	Uncl	assified
watertown, Massachusetts 02172		25 GROU	P
REPORT TITLE	۵ میں بین کار اور ایک ایک میں میں ایک م ایک میں ایک میں		
INFLUENCE OF TEMPERING, PRESTRAININ TOUGHNESS OF HIGH-STRENGTH 4340 STE	NG, AND RETEMPERI EEL	NG OF THE	STRENGTH AND
DESCRIPTIVE MOTES (Type of report and inclusive date	••)		
S AUTHOR(S) (Last name: first name; initial)			
DiCesare, Eugene			
S REPORT DATE	7. TOTAL NO O	F PAGES	75 NO OF REFS
August 1967	22		16
SA. CONTRACT OR GRANT NO	94 ORIGINATOR	REPORT NU	4BER(5)
D/A 10024401A110	AMMRC TR	67-02	
e ANCMS Code 5025.11.842	Sb OTHER REPO drie report)	RT NO(\$) (An)	rother numbers that may be assigned
a Subtask 35831			
10 AVAILABILITY/LIMITATION NOTICES			
Distribution of this document is u	Bilimited.		
11 SUPPLEMENTARY NOTES	12 SPONSORING	HILITARY ACT	IVITY
	U.S. Arm	ly Materie	1 Command
	Washingto	m, p. c.	20315
13 ABSTRACT			
The influence of tempering, pre toughness of martensitic and bainiti heat treatment consisted of a quench and formation of bainite at 575 F for tions of area of 4 to 5 percent were and without backpull, followed by a strengths spproaching 385,000 psi for the bainitic structure resulted with unity. Notch tensile strength of th comparable strength levels. The pre serrations in the flow curves. This strein rate, tempering temperature,	estraining, and r ic 4340 steel rod b and temper to o blowed by temper e effected by col retempering trea for the martensiting yield-tensile s be bainite was su estraining also d s was influenced and retempering	etemperin ls was inv btain mar ing in th d drawing itment. U c structu trength r mperior to aused a y by specim temperatu	g on the strength and estigated. The initia tensite in one group e second group. Reduc- through a die with litimate tensile are and 283,000 psi for atios approaching that of mariensite at ield point drop and/or en test temperature an- are. (Author)

UNCLASSIFIED

and the second se

14 KEV wordst		Lin	K A	L 11	K B	LINKC	
KEY WORDS		POLE	<b>₩</b> Y	ROLE		AOLE	e
		T		I	•		
Steel, high strength					Ē		
Mechanical properties					1		
Notch-tensile properties					- -		
True stress-true strain					,		1
Cold drawing							
Martensite				1	1		
Bainite							
Tempering					1		
Aging					1		
4340 allov							
, <b></b>							
						i i	
		1			-	1 :	
		<u></u>		I			
INST	RUC TIONS	s					
1. ORIGINATING ACTIVITY: Enter the name and address	1:0. AVA		Y LIND	ATION N	OTICES:	Enter at	ny lim-
of the cont. actor, subcontractor, grantee, Department of De- fense activity or other organization (comorete withor) remine	itations	on further	dissemi	nation of	the report	t, other m	an those
the report.	imposed such as:	by securi	y classi	fication,	using sta	indard stat	tements
2a. REPORT SECURITY CLASSIFICATION: Enter the over- all security classification of the report. Indicate whether	(1)	"Qualifie report fro	d reques	ters may	obtain co	pies of th	13 <b>E</b>
ance with appropriate security regulations.	(2)	"Foreign report by	announc DDC 18 /	ement an not author	d dissemi lized."	nation of	this
rective 5200, 10 and Armed Forces Industrial Manual. Enter	(3)	40. S. Go	vernmen	t agencie	s may ob	tain copie	a of
the group number Also, when applicable, show that optional		this repor	t directly	y frora °€	XC. Other	r qualifi -	1 DDC
markings have been used for Group 3 and Group 4 as author-		USCES STA	ii reques	it tirougn			
3. REPORT TITLE: Enter the concluse report title in all	: 245						'
capital latters. Titles in all cases should be unclassified. If a meaningful title cannot be selected without classifica- tion, show title classification in all capitals in parenthesis immediately following the title.		report dir shall requ	ectly from	m DDC. ugh	Diher qua	dified use	** #
4. DESCRIPTIVE NOTES: If appropriate, anter the time of	(5)	"All dist	ribution	of this re	port is co	ntrolleo.	Qual-
report, e.g., interum, progress, summary, annual, or final. Give the inclusive dates when a specific reporting period is	1	ified DDK	USETS S	ihall requ	est throug	gh	
	If th	e report h	as been i	furnished	to the Of	ffice of Te	chnical
or in the report. Enter last name, first name, middle initial.	Services	s, Departm fact and	ent of Co		for sale i Executo	to the pub	lac, andi-
If military, show rank and branch of service. The name of	11 111	PERMEN	TADV N	OTES I	the for ad	ditional e	xnlena-
the principal author is an absolute minimum requirement.	tory not	**	INKI I				
REPORT DATE. Enter the date of the report as day, ath, year: or month, year. If more than one date appears on the report, use date of publication.	12.5PC the depr	DNSORING artmental p	MILITA	RY ACT	IVITY B Noratory	Enter the r sponsors	name of Ig (pay-
74. TOTAL NUMISER OF PAGES: The total page count	ing for)	the reseas	ch and d	evelopme	nt. Inclu	ide addres	<b>18</b> -
should follow normal pagination procedures, i.e., enter the	13 ABS	TRACT F	nter en 4	et seried Allowerse	iving a b of the ra	rief and fi nort aven	actúal i though
number of pages containing information.	. 11 M#Y #	lao appea	elsenhu	ere in the	body (	techn:	cal re
ID: DUMBER OF REFERENCES. Enter the total number of references cited in the report.	port If	additions	abscs 1	s require:	f 🛊 conti	ouation sl	heet
Sa. CONTRACT OR GRANT NUMBER: If impropriate, enter-	It is	- bachis de	stable f	hat the al	estract of	-lassifie	d 70-
the applicable number of the contract or grant under which	ports be	unclassif	sed Fri	h paragri	eph of the	abatract	shall
Ine report was written.	end with	n an infici Normation	ition of t	he militai araoranh	rv securit represen	iv ciannifi ted an - 78	cation S
80. W. WELL PROJECT NUMBER: Enter the appropriate multiary department identification, such as project number	C 1 1	C.		<b>E</b> - <b>F</b>	• • • • • • • •		
subornient number, system numbers, task number, etc.	Ther	e is no bi	nitata in	in the ler	ath of th	· abatract	How
9* ORIGINATOR'S REPORT NUMBER(S): Enter the offi-	- ቀኑ ቀጠ ርጉ። :	e suggesti	nd length	s∎ from "	NE 16 225	5 worde	
cial report number by which the document will be identified.	- 14 - MEY 	i₩0875	Ker wor	nds ære te Loter en n	chase ally	meeningf nd mev he	ul terms used as
and controlled by the principaline activity. This combine music	- ledex er	് ജോഷം പെല്ലം പെല്ക് പെലം	atalogin	g the rep	ort Key	words mu	at be
and controlled by the originating activity. This number multi- be unique to this report.				the second	Summer of the second	s required	Iden-
and controlled by the originating activity. This number must be unique to this report. 95 OTHER REPORT NUMBER(S) If the report has been	selecter	fishtha - r Mari <b>as</b> a s	(√ ዓምርኒምኒ! ((የ\ም ቀመታ ማ	-odel dee	ienet inn	trade har	· · · · · · ·
and controlled by the originating activity. This number must- be unique to this report. 95 OTHER REPORT NUMBER(S): If the report has been assigned any of or report numbers (either by the originator or by the appropriate enter this numbers).	<ul> <li>selecter</li> <li>Sens, ss</li> <li>Sens, pro</li> </ul>	f ko tha i e Ucui 4% tur sectionsde	is securi ispment m name ge	nodel des Netapolis	ignation Es ation	trade har may be h	e mili- red ar
and controlled by the originating activity. This number must- be unique to this report. 95 OTHER REPORT NUMBER(S)' If the report has been assigned any of or report numbers (either by the originator or by the sponsor) also enter this number(s).	<ul> <li>selecter</li> <li>fibra, as</li> <li>fary pro</li> <li>key work</li> </ul>	f an thaile usu ta tur rest unde da hut au Thaile	ic secural opment m name ge 1356 f. D 146 mani	nodel des Oversignations Oversignations of Comba	ignation location mindi at	trade har may be h unn of tec diwesehts	red an brical

UNCLASSIFIED Security Classification

.....

5

ŧ